
Fond Du Lac
Reservation

Minnesota

Wisconsin

_̂Mesabi Nugget

Partridge River

Second Creek

Lake Superior

St
. L

ou
is 

Ri
ve

r

³0 10 205
Miles

Hydrologic Flow From
Mesabi Nugget to

Lake Superior

1854 Ceded Territory

Sara V
Text Box
BANDS EX. 3



Fond Du Lac
Reservation

Grand Portage
Reservation

Minnesota

Wisconsin
Michigan

_̂
Mesabi Nugget

³0 30 6015
Miles

Mesabi Nugget and 
Reservation Locations

1854 Ceded Territory

Sara V
Text Box
BANDS EX. 4



 

SEASONAL APPLICATION OF THE WILD RICE SULFATE STANDARD – 
PARTRIDGE RIVER 
 
Draft MPCA Staff Recommendation - August 27, 2012 (Update/Clarification) 
 
ISSUE:  
  
Minnesota Rule 7050.0224 identifies a Class 4A water quality standard of 10 mg/L for sulfate, 
[...]
(HAPs) from the rotary hearth furnace are controlled by oxidation using an air infiltration system. 

This system allows air to enter the rotary hearth furnace exhaust duct at a controlled rate, sufficient 

for oxidation of CO, VOCs and organic HAPs in the rotary hearth exhaust. 

After heat recovery, the rotary hearth off gases pass through emission control devices to control 

sulfur dioxide, acid gases, inorganic HAPs (metallic HAPs and mercury), and particulate matter. A 

wet scrubber is used to control these pollutants. RHF staged combustion inherent to the process 

(with low excess air in some zones) and low NO, burners will be used to control NOx emissions. 

4 



Particulate matter generated during pellet formation, pellet/product drying, product separation and 

material handling is controlled by fabric filters or baghouses. NOx from pellet drying is controlled 

by low NOx burners. CO and VOC from pellet drying are controlled by good combustion practices. 

Fugitive dust emissions from storage piles, roadways, and material handling by heavy equipment is 

controlled by procedures specified in the fugitive dust plan. 

Water Treatment Materials 

Materials required for water treatment are transported by truck or rail and pneumatically conveyed, 

or otherwise conveyed in a closed system, or hydraulically transported to containers at the water 

treatment plant. Smaller volumes of some materials may be delivered by drum, supersack, tote bin, 

or other suitable containers for each material 

Similarly, sludge and other byproducts from the water treatment plant are transported as wet cake 

(e.g. filter cake) by truck or rail from the facility for beneficial reuse or proper disposal. 

Water Supply and Treatment 

Mesabi Nugget is using water from the Area 1 Pit for the water supply primarily for process 

equipment protection and for process water (e.g. scrubber water supply). The wastewater generated 

from the process water is treated prior to return back into the Area I Pit. Mesabi Nugget employs 

chemical coagulation and precipitation to remove sulfates, fluorides, solids and metals, followed by a 

mercury filter, if needed. The treated wastewater is discharged back into Area 1 Pit. The discharge 

from Area I Pit is treated by a mercury filter and/or a sand filter to meet permit limits prior to a 

direct discharge through SDOO I to Second Creek. Water from Area I Pit will be discharged to 

Second Creek only during the months of July and October through March as previously described. 

1.1.4 Nature of the variance sought 

D. If the applicant seeks a variance primarily on grounds of economic burden, finanCial 

statements prepared or approved by a certified public accountant, or other person acceptable to 

the agency, which shallfairly setforth the status of the business, plant, system, Or facilityfor 

each of the three financial years immediately preceding the year of the application, and an 

analysis of the effect of such financial status if the variance is not granted (if the business, plant, 

system, or facility has not been in operation for this period, then the financial statements and 

analysis must be based on the most complete data available); 

5 



Mesabi Nugget requests MPCA to grant a continuance of the variances from the water quality 

standards for alkalinity, hardness, IDS and specific conductance. For TDS and specific 

conductance, the requested average monthly limits are based on water quality projections provided in 

Section 8.3.1 of the Dissolved Solids and Chemical Balance report (Barr, 2009a). The requested 

maximum daily TDS limit was calculated by multiplying this average monthly limit by the ratio of 

the maximum daily limit to average monthly limit in the current permit. 

Table I-I provides a summary of the past and present Area 1 Pit variance parameter concentrations; 

current and requested variance limits; and water quality standard criteria applicable to Second Creek. 

Table 1-1 Area 1 Pit Water Quality Predictions Summary 

IBi,;arl)on:ates as 

ICa(:03 (mg/L) 328/362 344/347 280 396/445 396/445 

(mg/L) 7281806 770/800 570 740/831 740/831 

(mg/L)* 806/932 843/871 1,200 161911818 120011348 

IConductance (JlS 

250 

500 

700 

)* 115211331 120411244 2,000 2159/2425 2000/2246 1,000 

• Based on TDS (mg/L) ~ Specific Conductance (JlS X 0.7 

Based on water quality predictions, levels of alkalinity and hardness will continue to decrease 

through time with the operation ofthe LSDP and scrubber water treatment system discharge to 

Area I Pit. However, it is estimated that TDS and specific conductance will continue to increase 

through time. 

6 



Period of Time for Which Variance is Reqnested 

Mesabi Nugget requests that this variance remains in effect until the end of the permit term. 

Reasons Relied upon by the Applicant Requesting the Variance 

The primary reason for requesting the variance is the technical infeasibility of implementing a water 

treatment technology to reduce the levels of constituents in Area I Pit water prior to discharge to 

meet water quality standards. There are only two technologies which may meet the 10 mglL sulfate 

standard (see Section 1.1.5 of this application). No commercial facility exists which has met a water 

quality standard of 10 mg/L. Extensive pilot testing and engineering would be required to verify if 

these technologies can in fact achieve the 10 mg/L standard, and to conduct the detailed engineering 

for such systems. It is not reasonable to require construction and attempted operation of a treatment 

system which is not commercially available and which is likely not technically feasible .. 

Mitigation of the existing water quality in the Area I Pit depends upon treating the wastewater 

discharge as well as mitigating the source of the dissolved solids in the pits. It is unfortunate that: I) 

the quantities of materials involved are so enormous and 2) conventional mitigation techniques will 

likely not provide sufficient mitigation. 

Area 1 Pit currently contains roughly 50 million cubic meters or 13 billion gallons of water. Average 

inputs to these pits (P-E and runoff+ groundwater inflow) are 223 gpm and 2,232 gpm respectively 

(See Section 6.2.1 - Mine Pit Hydrogeology and Water Balances (Barr, 2009b)). Area I Pit is 

currently being pumped to Second Creek at a rate of up to 4,000 gpm. Traditional secondary water 

treatment systems, such as aerobic and anaerobic biological treatment, will have no affect on the 

products of sulfide oxidation and neutralization found in the pits. Traditional physical/chemical 

treatments, such as precipitation or softening, would have little effect, as the concentrations of the 

pollutants which are elevated above the water quality criteria are below saturation and therefore 

cannot be easily removed via chemical precipitation. As discussed in the Executive Summary of the 

Area I Pit Water Treatment Evaluation in Support of the Non-Degradation Analysis (Barr, 2009c), 

the only treatment technology which could reduce elevated concentrations to meet water quality 

standards is membrane technology - nanofiltration or reverse osmosis. Based on information 

provided in this evaluation, the annual electrical usage required to operate such a treatment system of 

adequate scale would be 8.3 million kilowatt-hours per year. As indicated in Section 3.3 of the 

Greenhouse Gas Emission Inventory Report (Barr, 2009d) and Section 3.1.2 of the Climate Change 

7 



Evaluation Report (Barr, 200ge), electrical usage ofthis magnitude will require a significant increase 

in electrical power generation requirements and greenhouse gas emissions. 

Although there are similar systems at smaller scales in place in mining situations throughout the 

world, most are employed in areas where there is the potential for either ocean disposal of brine or 

evaporation ponds. Many of the systems in use are at gold and precious metal mines, where recovery 

of even trace amounts of those metals makes economic sense. 

Lacking the ability to use ocean disposal or evaporation ponds, the brine must be concentrated, 

evaporated and crystallized, at great expense. Section 3.4.3 of the Area 1 Pit Water Treatment 

Evaluation in Support of the Non-Degradation Analysis (Barr, 2009c) provided a preliminary cost 

estimate of $52.2 million in capital costs, with annual operating costs of $4.8 million to treat a flow 

rate of 4,000 gpm. Net present value of such a system operated in perpetuity is $113 million. 

Additionally, there are serious concerns that such a system would be feasible in northern Minnesota 

during winter months. 

Additional information is provided in Section 1.l.5. 

1.1.5 Economic Burden 

E. If the applicant seeks a variance on grounds that compliance is not technologically feasible, a 

report from a registered professional engineer, or other person acceptable to the agency, stating 

fully the reasons why compliance is not technologically feasible; 

Table 1-2 below provides an overview of the effectiveness, implementability, dependability, and cost 

considerations relative to water treatment technologies for sulfate removal. 

8 



Treatment Technology 

Biological Treatment (Sulfate Reduction) 

Constructed wetlands 

Floating wetlands 

Natural wetlands 

Biofilters 

In-pit biological treatment 

Anaerobic reactors 

Chemical Precipitation 

Barium precipitation 

SAVMIN (Ettringite) 

CESR (Ettringite) 

Gypsum precipitation 

lime softening (hardness and alkalinity 
reduction) 

Ion Exchange 

Sulf-IX (Bioteq) 

Table 1-2 Water Treatment Technology Summary 

.... .. 
E 
o 
III ". 
N '" '" ... >J!! 
",-._ ::J 

.<: II> 
u 
IV 
I: a 

p 

p 

p 

p 

p 

p 

y 

y 

y 

N 

N 

y 

Effectiveness 

j 
~ (\.. 

'" l!! >J!! 
.!! :i 
-ti II> 
IV 
I: a 

N 

N 

N 

N 

N 

N 

y 

p 

p 

N 

N 

p 

E ..... I 
~"'­
'" u "'" .<: I: -
... 0 IV o u "," 

'" - II> U 0 '" 
::J ~ I: 
-a OJ "E 
~ .... t"G 

I: '" .<: 
IV E vi" 
u[!C 

IV l­
ll.-

N 

N 

N 

N 

N 

N 

p 

N 

N 
y 

y 

p 

Implementability 

y 

p 

y 

y 

y 

p 

N 

N 
y 

y 

N 

~ 
~ '" ". E ~ 
E .S! o ... 
U IV 
",= 

- IV o.t: 
',p C :i .-
2 

Status 

" OJ 
.<: 
.!!! 
::E f'\.. 

t! ~ 
OJ­
~ 0 
o I: 
.. .<: 
I: ~ .[0 .... , 
OJ 
E 
w 

Established 

Emerging 

Established 

Established 

Emerging 

Established 

Established 

Emerging 

Emerging 

Established 

Established 

Emerging 

OJ 
::J 

Cost Considerations 

~ i ~ 
1: 
~ 
l!! 
0. ... 
OJ 
I: 

.~ c 
E 0 
QJ~ 

.<: 0. 
U E 
~ ~ 
.- I: 

OJ I: 
~ .S! o ... 
... 0. 

'" E > ::J 
'';:; II) 

IV I: 
- 0 

3: I: 
"'C .2 
=1U o ~ 
III OJ 
OJ I: 

.~ ~ 
~ 
't; 
Gi 
II: 

1;j 0 -u 
~ 

~u .!!! 
~ 

$$ I low low low 

$$ I Medium I low low 

$ low low low 

$$ I low low low 

$$ I low low low 

$$$ I Medium I Medium I Medium 

$$$$ I High I Medium I High 

$$$ I High I Medium I High 

$$$ I High I Medium I High 

$$$ I High I Medium I High 

$$$ I High I Medium I High 

$$$ I Medium I Medium I High 

9 



Treatment Technologv 

Membrane Treatment 

Microfiltration 

Ultrafiltration 

Nanoflltration 

Reverse Osmosis 

Electrodialvsis reversal 

Y = Yes, known 

... 
~ 
Q 
III ..... 
N .. .. ... 
>J!! .. -._ ::J 
.c In 
u 

'" l: a 

N 

N 

Y 
Y 

Y 

Effectiveness 

... 
b:o 
E 
;:: ,.... 
.. .fl 
> '" ..... .- :; '5 In 

'" l: a 

N 

N 

N 

Y 

P 

I l: .. ..... 

~ PJ:;" "I' .cl:-
... 0 '" oulli" 
..... In 
U 0 .. 
::J I!! l: 

"'tI Q.I "E 
f .... fa 
l: .. .c 
",E.,;­
u(!C 

'" I­c,-

N 

N 

Y 

Y 

Y 

P = Potential, but some uncertainty or limited installations 

N = No, very unlikely 

Notes: 

Implementabilitv 

,- , 

.. <,;.;('~ 

Y 

Y 

Y 

Y 

Y 

~, cu ,...~ 

E :!! 
E.g o ... 
u..!!! .. -- '" c, ... 
._ In 

~ .5 
::J 
:i: 

Status 

al 
.c 
.!!! 
:a "". 
J!I 60 
In 0 ..­.. 0 o l: 
00'5 
l: .. '[0 ..., .. 
E 
w 

.. 
.3 
~ 
1: 

~ 
c, 

t 
l: 

~ 
~ 
Gl 

'" 

Cost Considerations 

] l: 
E.g .. ... 
.c c, 
V E 
.. ::J 

.2: ~ 
... 0 

-m u 

'" 

.. 
~ ~ 
0'-
...1>. 
.. E 
.> ::J 
.. In 
OJ l: 

~8 

i s: l: 
"'tI .2 .- ... - '" o .. 
III .. 
.. l: 
> .. 
+it!) 
..!!! 
~ 

Established I $$ I Medium I Medium I Medium 

Established I $$ I Medium I Medium I Medium 

Established I $$$ I Medium I High I Medium 

Established I $$$ I Medium I High I Medium 

Established I $$$ I Medium I High I Medium 

The qualitative comparisons provided in this table are based upon the following information, which was compiled or developed for numerous 
projects from 2008-2010: 

1. Peer-reviewed scientific literature 

2. Vendor-supplied information and costs 

3. Design manuals and guidance developed by professional water treatment organizations 

4. Reviews compiled by the U.S. and Canadian governmental agencies 

5. Chemical modeling and conceptual designs 

10 

J 



In the Executive Summary of the Area I Pit Water Treatment Evaluation Report in Support of the 

Non-degradation Analysis (Barr, 2009c), a summary is provided on the evaluation of several 

potential water treatment technologies and the estimated cost of implementation to demonstrate that 

"additional control measures [which] are not reasonable", per MN Rules 7050.0185, subpart 8. This 

evaluation concluded that implementation of reverse osmosis (RO) with zero liquid discharge is the 

only potential treatment alternative that could be implemented to consistently achieve applicable 

water quality standards. It was estimated that the net present value of implementation of this 

treatment option would be more than $113 million dollars over the 20-year project life. 

Significant questions exist on the feasibility of such treatment systems, given the volume and 

hardness of the water requiring treatment. This would be a very complex treatment facility, and 

would include complex equipment, such as reverse osmosis units, brine concentrators, and 

crystallizers, that are not typically used in projects of this scale. These additional treatment 

technology requirements, coupled with the operation of a first of its kind production facility (the 

Large Scale Demonstration Project) would add an unacceptable level of risk to the overall operations. 

1.1.6 Technological Feasibility 

F. If the applicant seeks a variance on grounds that compliance is not technologically feasible, a 

report from a registered professional engineer, or other person acceptable to the agency, stating , 
fully the reasons why compliance is not technologically feasible; 

The Executive Summary of the Area I Pit Water Treatment Evaluation Report in Support of the Non­

Degradation Analysis (Barr, 2009c) provides a summary of an evaluation of several potential water 

treatment alternatives to reduce levels of several constituents, including hardness, specific 

conductance, total dissolved solids and bicarbonates (alkalinity). Since the concentrations of 

dissolved solids are, for the most part, below saturation levels, conventional coagulation and 

precipitation treatments will not improve water quality to meet water quality standards (including 

nondegradation) and reduce or eliminate toxicity. The only option considered technically capable of 

reducing the levels ofthese constituents which give rise to the need for a variance is membrane 

treatment with zero liquid discharge of solids using reverse osmosis and evaporation and 

crystallization of the reject water. Since the new interpretation of the 10 mg/L sulfate water quality 

for production of wild rice, only membrane treatment with zero liquid discharge or barium 

precipitation will meet that standard as well. However, barium precipitation will not result in other 

Class 3 and 4 parameters meeting existing water quality standards, and the cost of barium treatment 

exceeds $100 million per year. Therefore, it is not a feasible treatment technology. 

II 



The use of membrane filtration: nanofiltration with or without chemical precipitation, or reverse 